
ENVIRONMENTAL AND SOCIAL IMPACT ASSESSMENT (ESIA) 
STUDY FOR THE NEW NGWERERE WASTEWATER TREATMENT 
PLANT IN LUSAKA

3rd DRAFT ESIA REPORT, INCL. ESMP 

Lusaka Sanitation Project 
Investment Component A: Construction of the proposed new WWTPs at 
Chunga and Ngwerere 

Zambia 

European Investment Bank (EIB) 

German Government via KfW Development Bank 

Government of the Republic of Zambia 

European Union External Actions / ACP-EC Partnership Agreement 

Contract No.: LWSC/LSP/EIB/CS-001/2017 

November 2023

Lead Company: 

GITEC-IGIP GmbH (Germany) / IGIP mbH (Germany) 

In association with:

Hydroment Consulting Engineers Bari Zambia Limited



New Ngwerere and Chunga WWTPs in Lusaka 
Draft ESIA Report, incl. ESMP – Proposed construction of new Chunga WWTP GITEC-IGIP GmbH 
[...]
Table 15 Sewage sludge quality parameters as per the EU directive 

Parameter Unit Value 

Cadmium mg/kg dry matter 20-40 

Copper mg/kg dry matter 1,000 – 1,750 

Nickel mg/kg dry matter 300 – 400 

Lead mg/kg dry matter 750 – 1,200 

Zinc mg/kg dry matter 2,500 – 4,000 

Mercury mg/kg dry matter 16 – 25 

Chromium mg/kg dry matter Not regulated 

Source : (European Union, 1986) 



New Ngwerere and Chunga WWTPs in Lusaka 
Draft ESIA Report, incl. ESMP – Proposed construction of new Ngwerere WWTP  GITEC-IGIP GmbH 

GITEC‐IGIP ● IGIP ● HYDROMENT ● BARI Page 38 of 227 

As part of the Consultancy, a Sludge Management Plan (SMP) for the sludge generated in the new WWTPs of 
the Project is currently under preparation. Details about sewage sludge quality and reuse/disposal options 
will be analyzed in this document. 



New Ngwerere and Chunga WWTPs in Lusaka 
Draft ESIA Report, incl. ESMP – Proposed construction of new Ngwerere WWTP  GITEC-IGIP GmbH 

GITEC‐IGIP ● IGIP ● HYDROMENT ● BARI Page 39 of 227 

3 DESCRIPTION OF THE CURRENT WASTEWATER INFRASTRUCTURE AND PROJECT 
DESCRIPTION 

3.1 Description of the Project Site 

The Project site is located approximately 13 km to the northeast of Lusaka. The total area of the Site is 
approximately 24 hectares and is currently used by the Ngwerere SP, which was constructed in the 1950s. 
The site is located in Kapwayambale Ward. Here Lusaka District shares a boundary with Chongwe District.  

The effluent from the WSP is discharged into low-lying areas in the Northeastern side of the site. This is an 
unnamed seasonal stream that runs through a new Chinese Shaolin Temple Complex and later drains into 
some dams in the commercial farm areas and it dries up during the hot and dry season. The area between 
the WSP and the site boundary is currently used by local residents and farmers for crop growing. Therefore, 
as part of the  project’s scope, additionally to this ESIA, it is considered to develop and implement a 
Resettlement Action Plan (RAP) to properly manage social impact that might bring the displacement of the 
communities that currently are using the area.  

The Project Site is close to houses that are mainly concentrated on the North-easterly side. The rest of the 
area is surrounded by farmland and the Ngwerere stream on the southern side of the plant, which flows in 
the eastern direction. The entrance to the Ngwerere WSP coordinates are (15°18’36.16” S, 28°20’2.78” N), 
What Three Words Ref. ‘Sticky, Fabricate, Crusaders’. 

The surrounding areas are predominantly agricultural areas characterized by smaller individual plots and 
some larger extensions where either vegetable production under irrigation schemes or poultry breeding 
takes place. Nonetheless, over the years, the land use in the Ngwerere area is slowly changing from 
agricultural to mixed-development land use.  

A high-density residential area, Silvia Masebo Compound, is located to the immediate north and east of the 
secondary SP. The high-density residential area started as an informal settlement but was formalized in the 
year 2008. While the eastern side of the ponds is bordered by a commercial farmer which can also be found 
in the northeastern part of the wider area. 

Nevertheless, despite a gradual change in the land use pattern from agricultural to mixed-development use, 
the majority of the landowners in the Ngwerere area are still holding on to their smallholding land lease titles 
and have continued with their agricultural and/or horticulture activities. Smallholding leases cover a 
minimum of 20 hectares of land area and bind a land lease owner to a specified land use, which is normally 
agricultural activities. In the recent past, however, the majority of the smallholders have changed the land 
use to residential property. As such, a lot of residential properties are being constructed in the area. 



New Ngwerere and Chunga WWTPs in Lusaka 
Draft ESIA Report, incl. ESMP – Proposed construction of new Ngwerere WWTP  GITEC-IGIP GmbH 

GITEC‐IGIP ● IGIP ● HYDROMENT ● BARI Page 40 of 227 

Figure 4 Satellite view of the Ngwerere Site and Silvia Masebo Compound at the north 

3.2 Condition Assessment, Key Challenges and Major Shortcomings 

The Ngwerere WSP were designed as maturation ponds to disinfect the sewage effluent from the residential 
settlements of Kabanana, parts of Mandevu, Emmasdale as well as parts of Rhodes Park. The WSP consists 
of 4 ponds, thereof 2 primary and 2 secondary ponds and is in the ownership of LWSC.  

The exact water depth is not known, but is estimated at 1-1.5 m, i.e. the total volume is some 170,000 m3.  

Having once been completely fenced, today most parts of the fence are missing. Taking advantage of this 
situation, some agricultural plots are cultivated inside the originally fenced area. Nowadays only the area 
directly surrounding the WSP is in the ownership of LWSC. After treatment, the effluent is discharged into a 
small tributary of the Ngwerere River. 

3.3 Environmental and Social Implications 

The following observations on current pressing issues and conflict potential have been made:  

 Physical security and public health issues: no fence and no barriers are in place around the WSP 
posing a high risk of drowning incidents for both children and adults. It further enables open access 
for everybody to use the partly treated water for illegal and unsafe irrigation. Digging of shallow wells 
for ‘drinking water supply’ in the community is associated with the potential infiltration of unsafe 
waters from the SP, but the deeper boreholes equipped with hand pumps are blocked by silt.  

 Sludge and effluent reuse: Further north of the site extensive agricultural farms can be found. These 
farms cultivate grains irrigated by rotating pivot centre irrigation systems, the majority of these 
irrigation systems are provided with water from the nearby Ngwerere River. The water is transferred 
through open channels fed from the river. Following the break in the trunk sewer feeding the 
Ngwerere WSP, the Ngwerere River is predominantly made up of raw sewage.  

 Previously, the small farms surrounding the WSP were irrigated with water from the ponds. As stated 
by LWSC this practice is forbidden, however no effective control mechanisms have been established. 



New Ngwerere and Chunga WWTPs in Lusaka 
Draft ESIA Report, incl. ESMP – Proposed construction of new Ngwerere WWTP  GITEC-IGIP GmbH 

GITEC‐IGIP ● IGIP ● HYDROMENT ● BARI Page 41 of 227 

Especially during the weekend, significant effluent volumes are pumped off for irrigation. As the 
ponds have now dried up (due to a break in the upstream trunk sewer), this activity has ceased. Crops 
are now irrigated with water drawn directly from hand-dug wells; the ground water table is relatively 
high for most of the year. 

 As of early 2022, the nearby residents have planted crops inside the dried SP, taking advantage of 
the space and nutrients within the sludge base layer.  

 These small-scale farmers might be interested in the future safe reuse of the sludge and effluent 
generated from the new WWTP, however, this would be associated with changes in the current crop 
regime (mainly vegetables) or the establishment of a treatment standard that allows for use the 
effluent for agricultural irrigation.  

 The downstream large-scale farmers will be affected by the reduction in nutrients within the 
abstracted river water. Hopefully, they will be willing to use the sludge product from the new WWTP 
as a fertilizer and soil conditioner. 

 One of the existing dried SPs is currently used by the village residents as a football pitch. The residents 
have requested that the pitch or a replacement pitch be provided under the project. 

 The existing footbridge across the Ngwerere River (adjacent to the proposed outfall location) is at a 
low level merged when the river is in flood. The nearby residents have requested for the bridge to 
allow them to cross the river at all times. 

 Many nearby residents walk across the existing pool and embankments to reach areas on the South 
and West sides of the WSP. 

3.4 Scope of Works 

The Project considers replacing the existing Ngwerere WSP with a completely new WWTP. The new plant will 
be built in two phases; Phase A, is planned to start construction in 2025 and with sufficient capacity to treat 
all sewage flows up to design year 2030, with an average dry weather flow capacity of 54,184 m3/d. Following 
the construction of Phase B (2045) at a later date, the WWTP will have an average dry weather flow capacity 
of 131,430 m3/d. The proposed design capacity includes the sewage of the sewershed currently treated at 
Manchinchi WWTP, which will be decommissioned. It is important to state that, in the case of Ngwerere, 
there currently does not appear to be any trade effluents in the inflows at the proposed WWTP. In many 
instances, trade (industrial) effluents contain high amounts of a particular chemical or substance, which may 
overload the WWTP process. Therefore, should be a standard practice to expect that trade effluents will be 
treated at the source, to remove the major contaminants before discharge into the sewer. 

The proposed treatment method is a CAS system with primary sedimentation and Anaerobic Sludge 
digestion, as it is shown in the figure below. The WWTP layout is shown in Figure 5. 

The WWTP consists of the following units: 

 Inlet works – coarse screening – inlet pumping station 

 Screening unit 

 Grit and grease removal unit 

 Primary sedimentation – primary sludge pumping station 

 Intermediate pumping station 

 Biological treatment consisting of 

o Anaerobic BioP tank (phase A2) 

o Denitrification tank (phase A2) 

o Nitrification – aeration  

o Nitrate return pumping station (phase A2) 

 Phosphorus chemical precipitation (phase A2) 



New Ngwerere and Chunga WWTPs in Lusaka 
Draft ESIA Report, incl. ESMP – Proposed construction of new Ngwerere WWTP  GITEC-IGIP GmbH 

GITEC‐IGIP ● IGIP ● HYDROMENT ● BARI Page 42 of 227 

 Final sedimentation (Clarification) 

 Activated sludge pumping station 

 Disinfection and post-aeration unit 

 Sludge treatment consisting of: 

o Primary sludge gravity thickening 

o Secondary (excess) sludge mechanical thickening 

o Anaerobic digestion (Digesters, Biogas holder, etc.) 

o Sludge dewatering 

The Conventional Activated sludge (CAS) system includes biological nitrogen and phosphorus removal. 
Treatment process targets the fulfillment of purification goals for discharge into receiving open water bodies, 
as set by national legislation through ZESCO. 

The aeration tanks are supplied with fine bubble air diffuser plates to guarantee sufficient oxygen availability 
within the basin and during treatment. The denitrification basin is supplied with stirrers to keep the 
wastewater and sludge flocs in a continuous mix. The sludge age is temperature dependent and varies 
between 6 to 12 days. The sludge stabilization is realized within an anaerobic digester, operated within the 
mesophilic temperature range. 

The Biogas generated in the anaerobic digestion will be stored and burned with the flare. As optional works, 
the biogas can be used to recover energy in a Combined Heat and Power (CHP) Plant within the site. 

The WWTP will include solar panels with a total power installed of up to 3,000 kW to provide up to 
approximately 50% of the annual electrical energy required in the plant (year 2030 design flow). 



New Ngwerere and Chunga WWTPs in Lusaka 
Draft ESIA Report, incl. ESMP – Proposed construction of new Ngwerere WWTP  GITEC-IGIP GmbH 

GITEC‐IGIP ● IGIP ● HYDROMENT ● BARI Page 43 of 227 

Figure 5 WWTP process flows for Ngwerere WWTP 



New Ngwerere and Chunga WWTPs in Lusaka 
Draft ESIA Report, incl. ESMP – Proposed construction of new Ngwerere WWTP  GITEC-IGIP GmbH 

GITEC‐IGIP ● IGIP ● HYDROMENT ● BARI Page 44 of 227 

3.5 Products generated 

The products generated in the Ngwerere WWTP will be treated wastewater, dewatered sludge, screenings, 
sand and grit, grease and biogas.  

 The effluent will be discharged into the nearby stream. 

 The sewage sludge will be dried and stored for such a time until it is rendered safe for application as 
a soil enhancer. If the sludge is not deemed safe for use in agriculture or arboriculture then it will be 
disposed of in a suitable landfill. 

 For the biogas it is proposed to install a combined heat and power plant which will be used to power 
a combustion engine driving a generator that will produce electrical power, the heat from the engine 
will be used to heat the Anaerobic sludge tanks. 

 The screenings and grease will be removed from the wastewater during the first mechanical 
treatment stages. The screenings will be removed by steel screens (coarse and fine) and the grit and 
grease are removed in an aerated grit and grease tank (grease from the top surface and grit from the 
bottom). The screenings, grit and grease will be deposited in containers for transportation to the 
Lusaka sanitary landfill site for disposal. In the future, it may be possible for local cement factories to 
utilize grease for fuel. 

3.6 Resources Required for the Project (Raw Materials) 

The main resources for the completion of the Works are concrete, gravel, PVC Pipes, stone aggregate, wood, 
steel, electromechanical equipment (pumps, blowers and others), water and workforces. 

3.7 Main Activities 

3.7.1 Prior-Construction Phase 

During this phase, the structural and civil engineering designs are carried out, which include the following 

field studies: 

 Topographical survey of the site. 

 Geotechnical survey of the site.  

 Wastewater quality analysis campaign (done at Manchinchi, as in October 2021 there was no 
wastewater flowing into the Ngwerere SP) (GIC - HYDROMENT - Bari Zambia, 2022). 

 Ad-hoc flora and fauna surveys. 

 River water quality analysis. 

In addition to the survey and design work the Contractor will commence erection of temporary site fencing 

and widening/grading of the existing access road, although the final surfacing will not be added until after 

completion of the WWTP construction activities. The contractor will also make temporary diversions of the 

existing footpaths used by the public when traversing the existing LWSC stabilisation pond site.  

In order to avoid future flooding of the works, the final WWTP formation level will be approximately 1m 

above the top of the existing pond embankments and 3.5m above the bottom level of the existing pond level. 

Due to the relatively short construction period, the Contractor will wish to commence the earthworks filling 

of the ponds, this will necessitate large quantities of imported fill material. The topsoil within the areas to be 

filled will be stripped of vegetation (grass and market vegetable crops). 

It will also be necessary to construct a temporary anaerobic treatment pond within one of the existing ponds 

and make the necessary flow diversions. The Contractor will also establish his site offices and worker camp 

during the pre-construction period. 



New Ngwerere and Chunga WWTPs in Lusaka 
Draft ESIA Report, incl. ESMP – Proposed construction of new Ngwerere WWTP  GITEC-IGIP GmbH 

GITEC‐IGIP ● IGIP ● HYDROMENT ● BARI Page 45 of 227 

3.7.2 Construction Phase 

The construction activities will commence with mobilization, which involves bringing equipment and 
relevant personnel to the site, setting out works, applying for blasting licenses (if necessary) and conducting 
land clearance activities.  

The main activities during this phase will be: 

 Construction of the new effluent outlet structure and connecting pipeline. This will necessitate 
excavation works at the river and in a strip of private land. It will be necessary to remove a small 
number of trees. The outfall structure will require some excavation work within the river using 